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Consignor Jiangsu
0512-62790301-189 demon.zhou@globtek.cn http://www.globtek.cn/
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7R R TLA LB Lithiom-ion | I . --M_I T .
Name Battery Pack - R '
ek ok ‘ I A A i
7 ; VB i !
Type I BL-’,S.(R)O_(}?MJSJ (x264§ : _J.. o mcﬂ tested type A8 _/_
b\ i—- g e - Gk f;
IR I (V) 14.4 f /e , 6500mAh 93.6Wh
Nomma] \oltage TR — | Capacity/energy
J A 76 R 31 b2 5 i ““(;b} ' ;
Descnptlon _Rechargeable Li-ion battery | __ Licontent . s ’
T & (kg) , R L CMHBIYE Blue /
0.440 ; i
Mass —— | Appearance ______plastic film shell 4
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Ongi ndl test report No 1123110425 L Daeor [test report L 2023-12-15
Wbt BEAT IR BB RIARHE P 55 38.3 & UNITED ST/SG/AC.10/11/Rev.7&Am -
Test standard NATIONS Manual of Tests and C riteria 38.3 end.|
T.1 B R T T2 AR N
Altitude simulation Fi Passed | Thz rmal test i Passed
T.3 izl A, ‘ 4 "
Vibration = f# Passed f Shocle &% Passed
T.5 SR 5 B i ’ T.6 A
External short circuit A1 Passed Crush 1% Passed
T.7 LR 7R ‘ e ' T.8 5 il 77 K ( e
Overcharpe =1 Passed Forced discharge A1 Passed
383.3(f) , / ; 38.33(g) ) /
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BB A Sample Picture
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Li-ion Battery Pack 14
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